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Reference: T1609279 - Traingle FF968 Smoke

Tests and Classification System for Cigarette Ignition Resistance of Components of

Upholstered Furniture - Cover Fabric Classification

Date of ending the test
Standard used

Deviation from the standard

13-05-2016
NFPA 260 (2013)

Conditioning 23°C, relative humidity 50%
Filling T 23140 (Recticel) - non-fire retardant foam - + 22 kg/m?
Cover Sheeting Material Composition 100 % cotton - laundered
weight (125 + 28) g/m?
1 2 3
Ignition of the test specimen no no no
Vertical char length > 45 mm no no no
Cover Fabric Classification
CLASS I - no evidence of ignition of any test assembly

- vertical char on any of the three specimens shall not exceed 45 mm.

CLASS II - cover fabrics that do not meet Class 1 criteria

Conclusion

Class 1

Performed in the fire lab under the responsibility of Nathan De Kock



